
Stage 2 Kit Contents
BOM:STG2-TC

Per Car PART CODE PART DESCRIPTION
6 ALSPCR-3412532 Aluminum Spacer 3/4 x 1/2 x 5/32

 1 ALSPCR-581414 Aluminum Spacer 5/8 x 1/4 x 1/4
 1 ASFM-6-2 Rod End M6 x 1
 5 BHCS-142012 button head cap screw, 1/4-20 x 0.5
 4 BHCS-142034 button head cap screw, 1/4-20 x 0.75
 3 BHCS-142058 button head cap screw, 1/4-20 x 0.625

3 BJNS-6 Ball Joint, No Stud, M6 x 1 threads
3 BJWS-6 Ball Joint, With Stud, M6 x 1 threads
2 BJWS-6-L Ball Joint, With Stud, M6 x 1 left threads
1 BRKCLPR-FL Brake Caliper, front left
1 BRKCLPR-FR Brake Caliper, front right

 1 BRKCLPR-RL Brake Caliper, rear left
1 BRKCLPR-RR Brake Caliper, rear right
4 BRKCLPRSPCR Brake Caliper Spacer

 2 BRKHOSE-FCOB Front Brake Hose (Cobalt)
 2 BRKLN-CA Brake line, control arm
 1 BRKMCADPTR-LATE Master Cylinder Adapter, Late
 1 BRKRESADPTR-LATE Brake Reservoir Adapter, Late
 2 BRKRTR-F Front Brake Rotor
 2 BRKRTR-R Rear Brake Rotor

4 CB-38161 Carriage Bolt 3/8-16 x 1
4 CLAMP-COATED-1 Coated Clamp 1 inch
4 CLAMP-COATED-34 Coated Clamp 3/4 inch
1 CLAMP-HOSE-20 Hose Clamp #20
1 EXHSYS-TC Exhaust system TC
2 FTSHCK-S403 Front Shock, Single Adjustable
2 FTSUSP-UPRT Front Suspension Upright
2 HHCS-1220214 hex head cap screw, 1/2-20 x 2.25
8 HHCS-1220334 hex head cap screw, 1/2-20 x 3.75



Stage 2 Kit Contents
BOM:STG2-TC

Per Car PART CODE PART DESCRIPTION
2 HHCS-12204 hex head cap screw, 1/2-20 x 4
1 HHCS-14203 hex head cap screw, 1/4-20 x 3
6 HHCS-3816112 hex head cap screw, 3/8-16 x 1.5
8 HHCS-38162 hex head cap screw, 3/8-16 x 2
2 HHCS-3816214 hex head cap screw, 3/8-16 x 2.25
2 HHCS-3816234 hex head cap screw, 3/8-16 x 2.75
2 HHCS-381634 hex head cap screw, 3/8-16 x 0.75
2 HHCS-51618112 hex head cap screw, 5/16-18 x 1.5
4 HHCS-51618212 hex head cap screw, 5/16-18 x 2.5
4 HHCS-58183 hex head cap screw, 5/8-18 x 3
2 HHCS-M12175-110 hex head cap screw, M12 x 1.75 x 110
4 HHCS-M12175-55 hex head cap screw, M12 x 1.75 x 55
4 NUT-3816 Nut 3/8-16
8 NUT-JAM-1220 Jam Nut 1/2-20
4 NUT-JAM-3416 Jam Nut 3/4-16
6 NUT-JAM-M61 Jam Nut M6 x 1
2 NUT-JAM-M61L Jam Nut M6 x 1 Left
1 NUT-NYLOK-1032 Nylok Nut 10-32

12 NUT-NYLOK-1220 Nylok Nut 1/2-20
5 NUT-NYLOK-1420 Nylok Nut 1/4-20

18 NUT-NYLOK-3816 Nylok Nut 3/8-16
4 NUT-NYLOK-5818 Nylok Nut 5/8-18
4 RDENDMNT Rod End Mount
8 RIVET-18-S Rivet 1/8 Steel Head
8 RODEND-121220 Rod End 1/2 ball x 1/2-20
4 RODEND-583416 Rod End 5/8 ball x 3/4-16
1 SHCS-10322 socket head cap screw, 10-32 x 2
1 SHFT-PSHRD-150 Pushrod 150 mm
1 SHFT-PSHRD-200 Pushrod 200 mm



Stage 2 Kit Contents
BOM:STG2-TC

Per Car PART CODE PART DESCRIPTION
2 SHFTBLCRNK-MAN Shifter Bellcrank
2 SHFTCBL-MAN Shifter Cable Manual Trans
1 SHFTCBL-MNT-SSR Shifter Cable Mount SS Rear
4 SHFTMNTSPCR-MAN Shifter Spacer Manual
2 SPR-2129300 Spring 2.5 inch x 9 inch x 300 lbs/in
1 STRARM-L Steering Arm Left
1 STRARM-R Steering Arm Right
1 STRSHFTBRNGHOUS Steering Shaft Bearing Housing
1 STRSHFTMNT Steering Shaft Mount
1 STRSHFTMNTTUBE Steering Shaft Mount Tube
1 STRSPLNADPTR Steering Spline Adapter
2 STRTMNT-112NEG Rear Strut Mount 1 1/2 Degree
2 STRTSPCR Strut Mount Spacer
1 STRWHL-LAKRT Steering Wheel
8 SW58 Safety Washer 5/8 inch
2 TOELINK-BOOT Toe Link Boot
1 TOELINK-RACK Toe link rack
2 TOELINK-ROD Toe Link Tie Rod
2 TRNSIG-MNT Turn Signal Mount
2 TRODEND-GF Tie rod end Goblin front
8 WASH-FLAT-12 Flat Washer 1/2

12 WASH-FLAT-14 Flat Washer 1/4
40 WASH-FLAT-38 Flat Washer 3/8 SAE

4 WASH-FLAT-516 Flat Washer 5/16
2 WASH-FLAT-M12 Flat Washer M12
4 WASH-SPLIT-38 Split Washer 3/8
4 WASH-SPLIT-516 Split Washer 5/16
4 WASH-SPLIT-M14 Split Washer M14


